
processes

Review

A Review of Landfill Leachate Treatment by
Microalgae: Current Status and Future Directions

Tabish Nawaz 1,2, Ashiqur Rahman 3,4 , Shanglei Pan 1,5, Kyleigh Dixon 5, Burgandy Petri 5 and
Thinesh Selvaratnam 1,3,5,*

1 Center for Advances in Water & Air Quality, Lamar University, 4400 S M L King Jr Pkwy, Beaumont,
TX 77705, USA; tnawaz@iitb.ac.in (T.N.); span@lamar.edu (S.P.)

2 Environmental Science and Engineering Department, Indian Institute of Technology Bombay, Powai,
Mumbai, Maharashtra 400076, India

3 Center for Midstream Management and Science, Lamar University, 4400 S M L King Jr Pkwy, Beaumont,
TX 77705, USA; arahman2@lamar.edu

4 Department of Chemical Engineering, Lamar University, 4400 S M L King Jr Pkwy, Beaumont, TX 77705, USA
[...]
solid waste management which includes source reduction of solid waste before they enter the waste
stream and resource recovery from generated waste for recycling or composting, the share of landfilling
has seen a decline over the years from 94% in 1960 to 53% in 2015. This has led to more recycling (25%
of MSW), composting and energy recovery (12.8% of MSW) from MSW. Still, landfilling accounts for
disposing of the majority of MSW generated in the US [1].

On a global scale in 2016, the MSW generation is pegged at 2.01 billion tons annually according to
a World Bank report; on per person per day basis the MSW generation averages around 0.74 kg with a
wide range of 0.11–4.54 kg. By 2050, the global MSW generation is expected to reach 3.4 billion tons.
On a global scale too, most solid waste is presently dumped or disposed of in some forms of landfills
(37% landfills, 8% sanitary landfills, and 31% open dumping). Therefore, landfilling, due to economic
advantages, remains the main mode of waste elimination in the world [2].

MSW after being disposed of in landfills degrade and overtime release gaseous products and
liquid waste, the latter is known as landfill leachate. Leachate is a liquid waste flowing out of a
landfill due to precipitation (rainfall and snow), ground-water intrusion, moisture content of waste
(particularly important when sludge or liquids are disposed of), and rate of evaporation (daily cover
during the filling period and final cover design). The leachate stream is generated when soluble
components are dissolved or leached out by the percolating water. The volume and composition of
leachate generated varies over time. This depends on several factors such as the amount of rainfall,
solubility, and moisture content of waste, size of landfill, the quantity of waste contained in it, and the
age of landfill sites. An overview of quantities and the range of some physicochemical characteristics
from different sites have been summarized in Tables 1 and 2 [3–16].

1.2. Landfill Leachate Treatment Methods

Leachate is a potential pollutant with high concentrations of ammoniacal nitrogen, biological
oxygen demand (BOD), and chemical oxygen demand (COD). The chemical composition of the
landfill depends on multiple internal and external factors. Specifically, the age of a landfill plays a
vital role in the composition of the landfill leachate [4,8–10]. For example, young landfill leachates
(< 1-year-old) contains high concentrations of COD (> 15 g L−1) and relatively small concentrations of
ammoniacal nitrogen (< 400 mg L−1). In contrast, stabilized landfill leachates (> 5 years old) contains
a high concentration of ammoniacal nitrogen (> 400 mg L−1) and a very low concentration of COD
(< 3 g L−1) [10]. It poses a contamination threat to groundwater and surface water. The pollution
arising out of leachate contamination poses a threat to human health, aquatic organisms, and ultimately
to the environment. Therefore, the leachate cannot be discharged into the environment and must be
treated. To safeguard the environment, the regulatory authorities review environmental standards
regularly, and these are becoming ever stricter. Various methods used for leachate treatment reported
in the literature have been summarized in Table 3 along with their advantages and disadvantages.

Current treatment technologies are mainly focused on the reduction/removal of nutrients and
COD [16]. However, there is a growing need for advanced sustainable treatment technologies
focused on resource recovery with minimum environmental footprints which can lead to the removal
of contaminants of emerging concern including pharmaceuticals and personal care products (e.g.,
perfluorinated chemicals (PFCs)). Therefore, it is vital to develop sustainable, cost-effective on-site
leachate treatment technologies focusing on near and longer-term contaminant issues.

Algal-based methods are ecological, low-cost and relatively novel alternatives to conventional
aerobic and anaerobic treatment methods. Algae are abundantly found in nature and can grow even in
adverse climatic and ecological conditions while removing nutrients and toxic metals by biosorption
and bioaccumulation [17]. To promote sustainability and resource recovery, the algal approach can also
lead to the production of economically valuable biomass that can be utilized for producing biofuels [18],



Processes 2020, 8, 384 3 of 20

bioactive compounds, and nutrient supplements [19]. Additionally, algal approach in certain systems
such as microbial fuel cells (MFC) offer distinct advantages, for example, in MFC cathode algae is
involved in carbon fixation via photosynthesis which leads to the generation of higher dissolved
oxygen (DO) than mechanical aeration and, thereby the system operates at a higher efficiency [20].

The literature survey reveals that many review articles are available for leachate treatment
technologies, however, algal-based treatment methods have not been covered adequately. The
applications of algae in treating industrial and municipal wastewater are fairly reported. However,
only a few pieces of literature have reported landfill leachate treatment in the past 15 years. As this
area of research needs to grow as it leads to the environmental and economic sustainability of waste
treatment, a review article summarizing the available results is necessary. Therefore, the current review
focuses on following key areas: 1) summary of the progress and results achieved so far in the field, with
emphasis on what species have been utilized so far, how effective is single culture vs. multi-culture vs.
algal-bacterial consortium and pretreatment methods; 2) analysis of the process parameters that affect
the performance of landfill leachate treatment using microalgae. Furthermore, a critical study has been
conducted to comment on as to which process parameters are central to scaling up and enhancing the
rate kinetics of the algal-based treatment schemes; 3) resource recovery potential and minimization of
environmental footprints of the algal-leachate systems.



Processes 2020, 8, 384 4 of 20

Table 1. Leachate generation.

Location Type of Leachate Quantity Area Reference

Keele Valley Landfill, Ontario, Canada Intermediate (8 years); MSW 75–342 m3 day−1 99 hectares [3]
Ouled Fayet Site, Algiers, Algeria Young (5 years); MSW 47 m3 day−1 40 hectares [4]
19 in the Northern part of Western
Germany; 1 in Bern, Switzerland 20 sites all with < 12 years of age; MSW 0–24 m3 hectares−1 day−1 - [5]

Southeast US Intermediate; coal combustion residual
landfill leachate

20,000–60,000 liters hectare−1 cm−1 of the rainfall
between November 2010 to May 2016;

0–7.4 million liters per month in this period
7.9 hectares [6]

Ampang Jajar Landfill Site, Malaysia 10 years old semi-aerobic landfill; MSW

16.4–26.8 m3 per day during dry seasons and
27.8–36.6 m3 per day in wet seasons in 2001; the

corresponding figures were 8.1–9.1 m3 per day in
dry seasons and 11.1–12.1 m3 per day during wet

seasons in 2010

2.9 hectares [7]



Processes 2020, 8, 384 5 of 20

Table 2. Leachate composition with landfill age.

Components Young (<1 years) Intermediate (1–5 years) Stabilized (>5 years) Reference

pH < 6.5; 7.6–8.5 6.5–7.5; 6.8–8.4; 8.27 > 7.5; 7.4–7.6 [4,8–10]
Specific conductivity (µS cm−1) 3089–28430 2606–10440; 17870–41500; 28560 3870–4120; 6380–15030 [8,9,11]

Total solids (g L−1) 1.14 2.027–2.267 [4,8]
Organic matter (g L−1)

BOD5 0.036–0.984 0.006–0.033; 0.98 1.5–3 [4,8,9]
COD > 15; 0.411–7.16 3–15; 0.19–0.748; 1.5428–7.1253;

3.792
< 3; 10.4–12; 0.6952–2.424 [4,8–11]

BOD5/COD ratio 0.5–1 0.1–0.5 < 0.1 [10]
Inorganic components (mg L−1)

Total phosphorus 17.97–34.9; 58.22 0.62–14.83 [4,11]
Chloride 160–2620 130–669; 4569 660–780 [4,8–10]

Alkalinity 998–9682 10–2100; 8049–18,162 1754–5573 [9,11]
Sulphate 7.2–1950 21–445; 3056 40–42 [4,8,9]

Ammonium–N < 400; 130–4000 63–378; 1564.2–4251; 85.805 > 400; 1803–2593 [4,8–11]
Nitrate 14.59 22.36–35.09 [4,8]

Cyanide 0.006–1.164 0.006–0.081 [9]
Total Nitrogen 120–4027 120–1083; 1753.5–4368.2 428.2–1489.8 [9,11]

Iron 8.32 11.16–12.04 [4,8]
Heavy Metals (µg L−1) > 2000 < 2000 < 2000 [10]

Arsenic 11–412 14.6–155 [9]
Cadmium 0.1–7.4 0.1–1.6; < 30 24–35 [4,8,9]
Chromium 3.3–1436 28–284; 200 1.1–2.4 [4,8,9]

Cobalt 85 [4]
Copper 3–2423 11–157; 390 2–151 [4,8,9]

Lead 0.6–1047 0.9–8.2; 3490 220–300 [4,8,9]
Mercury 0.02–1.07 0.02–2.05 [9]
Nickel 10–661 22–151; 370 683–1339 [4,8,9]
Zinc 10–7639 10–303; 1430 2.4–3 [4,8,9]

Silver 10–2187 10–280 35–121 [8,9]



Processes 2020, 8, 384 6 of 20

Table 3. Existing leachate treatment methods.

Method Scheme Advantages Disadvantages References

Leachate transfer

Leachate treatment in conjunction
with domestic sewage

Leachate recycling (leachate is
recycled back to the landfill)

Low operation cost and easy maintenance
Mutually complements nutrients needed for

treatment; nitrogen (contributed by leachate) and
phosphorus (contributed by sewage) and thereby

prevents additional requirements
Leachate recycling increases the moisture content
of the waste; provides the distribution of nutrients

between methanogens and solid/liquids phases;
improves the leachate quality and shortens the

stabilizing time from several decades to 2–3 years

For effective treatment, maintaining the ratio of
leachate and sewage is critical

Presence of low biodegradable organic compounds
and heavy metals in the leachate reduces the

process efficiency
Only a small fraction of the leachate can be

recycled without hampering the performance of
methanogens

[12–14]

Biological

Aerobic schemes
Anaerobic schemes

Both schemes further classified as
suspended growth (lagooning
activated sludge & sequencing

batch reactor (SBR) and attached
growth (trickling bed filters,

moving bed, suspended carrier
biofilm reactors) biomass systems

Simple operation & low maintenance (aerated
lagoons)

Less affected by frequent organic load or
ammonium nitrogen variation (SBR)

Immobilization of active biomass and nitrification
at low temperatures (attached growth systems)
Ability to treat high strength organic effluents,

COD >10 g L−1 (anaerobic systems)
Sulfide removal and good elimination of all the

pollution parameters

Susceptibility of micro-organisms to heavy metals,
high pH and ammonia toxicity (lagoons, annamox)

High ammonia, sulfide, and methane in the
effluent (anaerobic schemes)

High capital cost
Inadequate sludge settling

Longer aeration time needed (lagoons)
Sludge bulking & poor clarification (SBR)

Requires skilled personal and regular monitoring

[12]

Physical/Chemical

Chemical precipitation
Coagulation/flocculation

Chemical oxidation processes
Air stripping
Adsorption

Membrane processes
Ion-exchange systems

Electrochemical processes
Flotation systems

Useful for removing non-biodegradable and
refractory components of leachates, targeted

pollutant removal and as post or pre-treatment
step in biological methods

Effective in removing volatile organic compounds
(VOCs) but limited success in removing COD (air

stripping)
Adsorption using activated carbon can be used to

enhance nitrification and sludge dewaterability
during biological treatment.

Electrochemical systems show promising results
particularly for non-biodegradable systems

Limited COD removal (air stripping,
coagulation/flocculation)

High cost of chemical required, sludge handling
and waste disposal

Additional ammonia control required for exiting
air (air stripping); calcium carbonate scaling in the

tower
Cannot provide full treatment for the wide range

of contaminants found in leachates
Adsorption/ion-exchange systems require

regeneration at regular intervals
Membrane processes suffer from fouling of
organic/suspended matter and high energy

requirements.
High installation and maintenance costs.

[10,15,16]



Processes 2020, 8, 384 7 of 20

2. Algal-Based Landfill Leachate Treatment: Current Approach and Results

The application of algae to remove contaminants from waste streams is termed as
phycoremediation [21]. The algal approach for treating wastewater has been widely reported in
the available literature. However, phycoremediation techniques are relatively novel in the field of
landfill leachate treatment. Since 2007, 22 research articles were found to focus on the leachate treatment
utilizing microalgae. These studies were mostly performed in either lab scale or pilot scale. There
exist certain limitations that must be overcome through research for the large-scale implementation of
phycoremediation of landfill leachate.

2.1. Lab-Scale Studies

These studies were largely performed in a lab setting in batch mode with treated volume ranging
from 15 mL to 12.5 L. For example, Lin et al. (2007) [22] utilized 3 algal strains: Chlorella pyrenoidosa,
Chlamydomonas snowiae (both isolated from high ammonia leachate pond), and Chlorella pyrenoidosa
(isolated from a clean river) to treat diluted landfill leachate samples (10%, 30%, 50%, 80%, and 100%
concentration of leachate) in a lab-scale study. The study reported high algal growth for C. pyrenoidosa
(for both the strains) and moderate growth for C. snowiae. Inhibitory effect of high leachate concentration
on the algal growth was seen (50% leachate and beyond for C. pyrenoidosa, and 30% leachate and
beyond for C. snowiae). The key reasons for growth decline were high ammoniacal concentration
(> 670 mg L−1) and depletion of carbon dioxide which increased the pH and led to the volatilization
of NH3. The algal strain C. pyrenoidosa, isolated from leachate pond, showed ammonia tolerance
to an extent. Edmundson and Wilkie (2013) [23] studied the growth of Scenedesmus cf. rubescenes
and Chlorella cf. ellipsoidea in 100% landfill leachate (LL) and compared it with the respective growth
rate in Bold’s Basal media (BBM) and HCl adjusted LL. Both the species grew in BBM and HCl
adjusted LL with Scenedesmus cf. rubescenes showing higher growth rate and biomass production
than Chlorella cf. ellipsoidea. The study suggests the role of pH in the acidic range is critical to the
favorable algal growth, as unregulated pH makes the media alkaline which subsequently favors free
NH3 production in the media, making it toxic to algal growth. A system dynamic approach using
a simple microalgae-detritus model to estimate the heavy metal removal, lipid formation, and algal
growth rate in leachate–hypersaline water was explored by Richards and Mullins [24]. To study the
impact of temperature the model included a skewed-normal distribution for temperature. The four
species of algae studied were Nanochloropsis gaditana, Pavlova lutheri, Tetraselmis chuii, and Chaetoceros
muelleri. The experimental data showed that after 10 days 95% of the metals were removed from the
solution with N. gaditana and C. muelleri showing the highest growth rate and lipid content. The study
did not discuss COD/BOD and ammonia removal.

Nevertheless, Zhao et al. (2014) [25] conducted a lab-scale study (500 mL volume) to treat municipal
wastewater spiked with 0%, 5%, 10%, 15%, and 20% LL using a bacteria-microalgal consortium with
C. pyrenoidosa as the algal strain. The study noted that the maximum biomass concentration and specific
growth rate were observed for 10% LL ratio. The consortium showed a 6-day adaption period for a
20% LL ratio, suggesting the existence of an initial inhibitory effect on the algal growth. The optimum
spiking ratio reported was 10% LL with initial NH4–N as 183 mg L−1 and 99% NH4–N final removal.
Although the biological uptake of ammonia was 52%, with the remaining removal taking place due
to stripping by aeration. The study also suggested the possibility of bacterial breakdown of various
nitrogenous compounds into forms that can be utilized by the microalgae as feed. However, the role
of bacteria was suspected in lowering the lipid content of the biomass in the range of 14.5% to 20.8%
which for Chlorella vulgaris has been reported to be 30% as the maximum in another study. Another
synergistic lab-scale study involving microalgae and the bacterial consortium was carried out by